
Environment Protection Engineering 
Vol. 47 2021 No. 4
DOI:10.37190/epe210405  
 

 

JURAJ PONIŠT (ORCID 0000-0002-6399-3308)1 
VERONIKA DUBŠÍKOVÁ (ORCID 0000-0002-8903-894X) 
MARIÁN SCHWARZ (ORCID 0000-0001-8970-9603) 
DAGMAR SAMEŠOVÁ (ORCID 0000-0002-3044-859X) 

METHODS OF PROCESSING WHEY WASTE 
FROM DAIRIES.  A REVIEW 

The purpose of the study was to evaluate the methods of processing whey. The valorization 
method is suitable for the use of cheese whey and whey permeate to produce beverages with or without 
microbial conversion. However, this method does not ensure microbial conversion of lactose. There-
fore, the organic load will not be reduced. The main advantage of aerobic decomposition is the rela-
[...]
et al. [41], a stirred reactor was used to decompose CW mixed with a cow manure sus-
pension at an OLR of 2.65 kg VS/m3day to give a methane yield of 0.34 m3/kg VS.   

Similarly, in a study performed by Fernández et al. [42], a yield 0.314 m3 CH4/kg 
COD was demonstrated during two-stage anaerobic digestion (AD) of CW and sewage 
sludge under mesophilic conditions, with OLR 1.5 kg O2/m3day. In this case, the addi-
tional energy requirements create costs that are unsatisfactory for small and medium-
sized enterprises. Therefore, the use of inexpensive tubular digesters is an interesting 
alternative for CW processing. In this type of reactor, acidogenic and methanogenic 
phases are separated, which improves the stability of the process [31]. In the study per-
formed by Escalante et al. [31] of anaerobic decomposition of whey in a tubular reactor 
has been carried out. Whey as an acidic substrate tends to inhibit anaerobic degradation 
due to the accumulation of volatile fatty acids (5000 mg/dm3) in the system. The com-
bination of recirculation and the use of an auxiliary substrate improve the stability of 
the process. The anaerobic decomposition of whey mixed with fresh manure ensured 
pH stability in the range of 7.5–7.9 and the ratio of volatile fatty acids to total alkalinity 
was less than 0.4. Biogas production of biogas was achieved 0.409 m3/kg VS with OLR 
2 kg O2/m3day. 

The advantage of anaerobic decomposition over aerobic is mainly in saving the cost 
of installing an oxygen injection system. Anaerobic treatment of whey produces a con-
siderable amount of energy in the form of methane. In addition to the energy obtained 
by anaerobic decomposition, a significant amount of whey contamination is removed 
and nutrients are recovered in the form of digestate [37]. Anaerobic decomposition of 
waste whey can endanger the biomass in the fermenter. Since whey is rich in lactose, it 
tends to be rapidly acidified, leading to a decrease in pH to 4. At this pH, the concen-
tration of undissociated VFAs is too high, causing inhibition of methanogens as well as 
destabilization of the fermenter itself.     

In addition, not all cases of stand-alone anaerobic digestion are sufficiently effective 
in degrading COD from whey. Rapid acidification during anaerobic decomposition can 
result in sludge granulation. In addition, it is important to note that these systems are 
costly and require qualified staff [43]. The possibility of eliminating operational com-
plications with low pH values is co-digestion. Mono-digestion of whey led to the accu-
mulation of intermediates inhibiting the anaerobic degradation process. Co-digestion of 
whey with manure can alleviate severe acidification during decomposition [44]. Co-diges-
tion was also used to mix sewage sludge with a dried mixture of food waste, raw whey, and 
wastewater in the production of olive oil. The added mixture at the addition of 3–5 vol.% 
caused an increase in methane production during anaerobic decomposition [45]. 



76 J. PONIŠT et al. 

 

In addition to co-digestion, a suitable type of reactor can be used to stabilize the 
conditions of anaerobic decomposition of waste whey fermenters or a suitable type of 
anaerobic decomposition technology. Various types of reactors have been used to en-
sure the stability of the anaerobic decomposition of waste whey. Among these reactors, 
an anaerobic sequencing batch reactor (AnSBR) has proven to be suitable. Its ad-
vantages lie in flexibility to operating conditions such as mixing, the substrate to bio-
mass ratio, feeding strategies. This type of reactor allows close contact between the bi-
odegradable components of the substrate and bacteria, which provides advantages such 
as high biomass concentration and biogas production. In addition, it is highly effective 
in removing COD from heavily polluted wastewater [46]. A study performed by Fer-
nández et al. [42] evaluated the thermophilic anaerobic degradation of waste whey using 
one-stage and two-stage digestion. According to this study, the anaerobic decomposi-
tion of raw whey under thermophilic conditions was successful at an HRT of 8.3 days 
with the methane yield being higher in the two-stage anaerobic decomposition com-
pared to the single-stage.  

Anaerobic membrane bioreactors can solve the problem of poor granulation and 
leaching of biomass while providing high and stable wastewater treatment efficiency. 
In general, a high COD removal efficiency of over 90% was observed in AnMBR. 
The reactor quickly regained its stability (>98% COD removal efficiency) as the vol-
umetric loading rate decreased while maintaining a reduced nitrogen concentration 
[46]. Dereli et al. [46] state that nitrogen is a limiting factor that causes reactor insta-
bility in the accumulation of volatile fatty acids VFAs, especially propionic acid, and 
that a low COD to nitrogen ratio is required for efficient treatment of rapidly degrada-
ble wastewater. The specific methane formation in the reactor varied during the study 
between 0.24 and 0.30 Nm3/kg COD. Total COD concentration in the effluent at an 
average OLR of 5 kg O2/m3day was 365 mg O2/dm3. It was even possible to achieve 
an average COD concentration in the wastewater of 55 mg O2/dm3 when the operating 
OLR was reduced to 2 kg O2/m3day [46]. 

Cruz-Salomón [47] tested the anaerobic decomposition of wastewater using the 
expanded granular sludge bed (EGSB) bioreactor as a possible new sustainable alter-
native for the treatment of this wastewater with bioenergy production. In this study, 
the bioreactor was operated under stable conditions (i.e., buffer index 0.23±0.1, pH 
7.22±0.4, and temperature 26.6±1.4 °C) for 201 days. During the evaluation, the hy-
draulic retention time (HRT) was 6 and 8 days and was buffered with NaHCO3. Under 
these conditions, the COD removal rate and biochemical methane potential (BMP) 
were 90, 92% and 334, 328 cm3 CH4/g COD, respectively. The results confirmed that 
cheese-making effluents can be efficiently treated in an EGSB bioreactor using 
buffer [47]. 



 Methods of processing whey waste from dairies.  A review 77 

 

5. COMBINATIONS OF DIFFERENT METHODS OF WHEY PROCESSING 

Operational complications can arise when biological processes for whey processing 
are applied alone. Changes in flow, composition as well as high lactose content of waste 
whey prevent the use of aerobic processes in small and medium-sized enterprises for 
cheese production. When anaerobic processes are applied alone, sludge flotation occurs 
due to the presence of fat and the potential leaching of active microbial biomass. In 
addition, casein requires specific microorganisms for its degradation. This implies the 
need for a combination of individual methods of processing whey. An example is a com-
bination of coagulation, flocculation, and aerobic biological treatment. This combina-
tion could significantly reduce the hydraulic retention time of the aerobic process [48]. 
Another example is the combination of aerobic and anaerobic biodegradation for the 
complete treatment of waste whey. The first step is the anaerobic degradation of the 
main organic matter fraction. Anaerobic degradation is followed by aerobic treatment 
to reduce the final organic load of the wastewater to meet discharge requirements. 

In the study performed by Prazeres et al. [49], wastewater was treated with a Fenton- 
-like oxidation system after pretreatment through a step of coagulation-flocculation of 
FeCl3 or a sedimentation step with Ca(OH)2 followed by aerobic digestion. In the first 
case, Fenton-like oxidation can reduce the initial COD to 80% of the original value, 
20% of the COD showing re-sensitivity to chemical oxidation regardless of the operat-
ing conditions used. In the latter case, the oxidation system can remove almost all of the 
COD present in the pretreated wastewater. Due to the lower values of the initial COD, 
complete conversion of the COD is achieved in short reaction times within a few min 
depending on the initial concentration of the reagent. Removal of Fe(III) from the oxi-
dation treatment can be achieved by the addition of Ca(OH)2. Sedimentation pH signif-
icantly affects the observed settling rate. Thus, neutral conditions lead to better results 
than slightly acidic pH. 

Another method is acid precipitation, in which the pH is reduced to a range of 1–3 
by the addition of sulfuric acid, leading to the formation of agglomerated particles and 
later a white precipitate. In the pH range 1–3, while turbidity is reduced by 12%, and 
nutrient (P and N) is removed at a level of about 18%. pH 2.0 allows significant removal 
of TSS (70.5%) but the supernatant shows a low value of biodegradability. As a result, 
this pH is not suitable as a pretreatment for biological processes [50]. 

Alkaline agents affect the diminishing of organic load and the biodegradability of 
the supernatant. The amount of sludge is also affected by the alkaline agent and is max-
imal with the maximum diminishing of the organic load with FeSO4 and lime. On the 
other hand, at higher pH, the proteins contained in the wastewater are negatively charged  
in favor of coagulation. The removal of organic matter was higher using Ca(OH)2. The 
use of Al2(SO4)3 resulted in COD and BOD5 reductions by 13 and 21%, respectively, 
when the alkaline reagent was NaOH and 35 and 36%, respectively, when Ca(OH)2 was 
added [51]. 



78 J. PONIŠT et al. 

 

Another example of a combination of biological methods is the combination of an-
aerobic digestion with an activated sludge aerobic system. Sequential anaerobic/aerobic 
wastewater treatment is gaining attention due to efficient nutrient removal, improved 
xenobiotic degradation, and removal of high BOD substances. 

Complete treatment of whey effluent usually requires two steps, anaerobic degra-
dation of the main organic matter fraction, then aerobic treatment of the partially treated 
effluent to reduce the final organic content of the effluent to meet discharge require-
ments. The aerobic step can be performed in aeration tanks [51]. The small industry 
cannot afford these systems and is therefore looking at alternatives to anaerobic fume 
hoods. The use of one fermenter for the main anaerobic treatment and the subsequent 
aerobic treatment could correspond to their financial possibilities. The gradual combi-
nation of anaerobic and aerobic degradation in a single digester has been designed as 
a means for small cheese producers to treat wastewater economically. 

Sequential anaerobic and aerobic treatment of dairy wastewater has already been 
published with an SBR reactor treating wastewater from raw whey after previous an-
aerobic digestion in a hybrid reactor with inflow and outflow. SBR was used in anoxic 
and aerobic cycles at 24 h doses and achieved a COD removal of 88–94%. The main 
goal was to reduce the high concentration of nitrogen and phosphorus, which is still 
present in anaerobically treated whey wastewater. The different ratios of nutrients and 
biomass caused the removal of nitrogen up to 66–93% and the removal of 35–93% of 
phosphorus [52]. 

Most studies dealing with the sequential treatment of whey wastewater have been per-
formed under mesophilic (35 °C) or thermophilic (55 °C) conditions, although psychro-
philic digestion may lead to lower cleaning costs and become more suitable for small cheese 
producers. There is a need to further optimize and develop psychrophilic digestion to in-
crease the applicability of the process and maximize the understanding of the microbiology 
of the process [52]. Preliminary studies of anaerobic and aerobic sequential treatment of 
whey effluent at psychrophilic temperature in a single fermentor have been demonstrated in 
0.5 dm3 SBR. SBR was run for 48 h cycles, with various levels of aeration after an initial 
anaerobic incubation of 30 h. The addition of 54 mg O2/g COD over 16 h showed the best 
performance with sCOD removal reaching 99% and residual sCOD 104±22 mg O2/dm–3. 

According to a study described by Frigon et al. [53], a total time of at least 3 days is 
required to achieve satisfactory removal of COD (97%) and residual sCOD (33 mg O2/dm3). 
The increase in aeration during the second phase – aerobic step did not improve the 
overall performance of the SBR with a residual sCOD of 463±122 mg O2/dm3. Meth-
anogenic activity was low during most of the experiment, while acid-forming activity 
increased significantly over time. The concept of combining anaerobic and aerobic steps 
within a single fermenter still looks promising. Sequential anaerobic and aerobic degra-
dation of whey effluent could be improved by dividing the anaerobic and aerobic bio-
mass in the fermenter. 



 Methods of processing whey waste from dairies.  A review 79 

 

The effect of pretreatment of waste whey by precipitation was used in the study 
evaluated by Rivas et al. [13]. NaOH or CaOH2 were used as precipitants. After pre-
treatment, the whey was treated by aerobic biodegradation. Both precipitants caused 
a 50% reduction in COD in the raw whey. When comparing the two precipitates, the 
resulting solid precipitate separated from the liquid mixture more easily after the addi-
tion of CaOH2. In addition, sludge formation after the biological process is reduced to 
a minimum. The formed sludge shows good settling properties especially with the use 
of CaOH2.  

Tirado et al. [54] investigated in laboratory conditions the use of electrochemical 
methods consisting of electrocoagulation and electrochemical oxidation in the pro-
cessing of waste whey. During electrocoagulation, electrodes made of various materials 
– Fe, Al, and stainless steel – were tested. Active and inactive anodes were used in the 
electrochemical oxidation. The optimal anode/cathode combination for electrocoagula-
tion was Fe/AISI 304, which resulted in the highest removal of total organic carbon 
(TOC) of 22.0–27.0%. This is due to different effects on organic compounds: coagula-
tion promoted by Fe(OH)3 flocks, cathodic reduction, and oxidation generated by active 
chlorine. The highest TOC removal was achieved using boron-enriched diamond (BDD) 
anode due to the high oxidizing power of hydroxyl radicals. In contrast, total nitrogen 
was reduced much more rapidly with active anodes due to the attack of active chlorine 
on N-compounds.  

Un et al. [55] performed whey wastewater treatment using a uniquely designed con-
tinuous electrocoagulation reactor. An empirical model of effective operating factors such 
as actual density, pH, and retention time was developed using the response surface method-
ology. The screw-type continuous electrocoagulation reactor was found to be effective in 
treating raw whey effluent. The initial concentration of COD 15 500 mg O2/dm3 was re-
duced to 2.112 mg O2/dm3 with a removal efficiency of 86.4%. Current density and 
retention time have a linear effect on the COD removal efficiency, while the initial pH 
of the wastewater has a quadratic effect on the COD removal efficiency concentrations 
reached a minimum value when the current density was 60 mA/cm2, the retention time 
was 20 min and the initial pH was 4.54. 

Electrochemical purification of deproteinated whey wastewater was performed us-
ing iron electrodes in the presence of NaCl electrolyte. This removal value is relatively 
higher than many other electrochemical processing processes, and the electrolysis time 
of 8 h is the main advantage of this method compared to conventional biological treat-
ments. The electrochemical treatment conditions were optimized through response sur-
face methodology (RSM), where the applied voltage was kept in the range, electrolyte 
concentration was minimized, waste concentration and COD removal percent were 
maximized at 25 °C [56].    

Chitosan-polyanion (Chi-Pol) complexes have been used as coagulants to treat 
cheddar whey. Complexation and coagulation times played an important role in adsorp-